Home > Caldera 10E
Sort By:
Page of 1
B-Head Cross Screws (3*10mm)   12pcs BS903-079 Grub (Set) Screw (M4*4)   6pcs  BS903-095 RedcatRacing.Toys BS903-091 Washer A(?5.2*10*0.2)   12 PCS BS903-091
Redcat Racing BS903-079 B-Head Cross Screws (3*10mm) 12pcs

Works with these models ONLY: AFTERSHOCK 3.0,AFTERSHOCK 3.5,AFTERSHOCK 8E,BACKDRAFT 3.5,BACKDRAFT 8E,BLACKOUT XBE,BLACKOUT XBE PRO,CALDERA 10E,CALDERA 3.0,CALDERA SC 10E,CALDERA XB 10E,EARTHQUAKE 3.0,EARTHQUAKE 3.5,EARTHQUAKE 8E,GROUND POUNDER,REACTOR RS 3.3
Redcat Racing BS903-095 Grub (Set) Screw (M4*4) 6pcs

Works with these models ONLY: AFTERSHOCK 3.0,AFTERSHOCK 3.5,AFTERSHOCK 8E,BACKDRAFT 3.5,BACKDRAFT 8E,CALDERA 10E,CALDERA 3.0,CALDERA SC 10E,CALDERA XB 10E,EARTHQUAKE 3.0,EARTHQUAKE 3.5,EARTHQUAKE 8E,GROUND POUNDER,REACTOR RS 3.3,SHREDDER SC,SHREDDER XB,SHREDDER XT
Redcat Racing BS903-091 Washer A(5.2*10*0.2) 12 PCS

Works with these models ONLY: AFTERSHOCK 3.0,AFTERSHOCK 3.5,AFTERSHOCK 8E,BACKDRAFT 3.5,BACKDRAFT 8E,CALDERA 10E,CALDERA 3.0,CALDERA SC 10E,CALDERA XB 10E,EARTHQUAKE 3.0,EARTHQUAKE 3.5,EARTHQUAKE 8E,GROUND POUNDER,REACTOR RS 3.3,SHREDDER SC,SHREDDER XB,SHREDDER XT
BS903-098 Differential Gearbox Bulkhead BS903-098 BS903-094 Double Way Ball end   6 PCS ~ Cast Aluminum Steering Knuckle L/R (4MM) BS903-111

Redcat Racing BS903-098 Differential Gearbox Bulkhead

Works with these models ONLY: AFTERSHOCK 3.0,AFTERSHOCK 3.5,AFTERSHOCK 8E,BACKDRAFT 3.5,BACKDRAFT 8E,CALDERA 10E,CALDERA 3.0,CALDERA SC 10E,CALDERA XB 10E,EARTHQUAKE 3.0,EARTHQUAKE 3.5,EARTHQUAKE 8E,REACTOR RS 3.3,SHREDDER SC,SHREDDER XB,SHREDDER XT

Redcat Racing BS903-094 Double Way Ball end 6 PCS

Works with these models ONLY: AFTERSHOCK 3.0,AFTERSHOCK 3.5,AFTERSHOCK 8E,BACKDRAFT 3.5,BACKDRAFT 8E,CALDERA 10E,CALDERA 3.0,CALDERA SC 10E,CALDERA XB 10E,EARTHQUAKE 3.0,EARTHQUAKE 3.5,EARTHQUAKE 8E,GROUND POUNDER,REACTOR RS 3.3,SHREDDER SC,SHREDDER XB,SHREDDER XT
Redcat Racing BS903-111 Cast Aluminum Steering Knuckle L/R (4MM)

Works with these models ONLY: AFTERSHOCK 3.0,AFTERSHOCK 3.5,AFTERSHOCK 8E,BACKDRAFT 3.5,BACKDRAFT 8E,CALDERA 10E,CALDERA 3.0,CALDERA SC 10E,CALDERA XB 10E,EARTHQUAKE 3.0,EARTHQUAKE 3.5,EARTHQUAKE 8E,SHREDDER SC,SHREDDER XB,SHREDDER XT
Rear Suspension Mount for Front Gearbox MPO-06 Drive Shaft Set (4*87.5mm)   2PCS  BS903-019 MPO-05 Shock Stay Mount MPO-05
Redcat Racing MPO-06 Rear Suspension Mount for Front Gearbox

Works with these models ONLY: AFTERSHOCK 3.0,AFTERSHOCK 3.5,AFTERSHOCK 8E,BACKDRAFT 3.5,BACKDRAFT 8E,CALDERA 10E,CALDERA 3.0,CALDERA SC 10E,CALDERA XB 10E,EARTHQUAKE 3.0,EARTHQUAKE 3.5,EARTHQUAKE 8E,REACTOR RS 3.3
Redcat Racing BS903-019 Drive Shaft Set (4*87.5mm) 2PCS


Works with these models ONLY: AFTERSHOCK 3.0,AFTERSHOCK 3.5,AFTERSHOCK 8E,BACKDRAFT 3.5,BACKDRAFT 8E,CALDERA 10E,CALDERA 3.0,CALDERA SC 10E,CALDERA XB 10E,EARTHQUAKE 3.0,EARTHQUAKE 3.5,EARTHQUAKE 8E,REACTOR RS 3.3
Redcat Racing MPO-05 Shock Stay Mount


Works with these models ONLY: AFTERSHOCK 3.0,AFTERSHOCK 3.5,AFTERSHOCK 8E,BACKDRAFT 3.5,BACKDRAFT 8E,CALDERA 10E,CALDERA 3.0,CALDERA SC 10E,CALDERA XB 10E,EARTHQUAKE 3.0,EARTHQUAKE 3.5,EARTHQUAKE 8E,SHREDDER SC,SHREDDER XB,SHREDDER XT
Rear Hub Carrier Set, Aluminum MPO-04 LIPO Battery , 3200mAh 20C 7.4V (138.5mm x 46.5mm x 23.5mm) HX-320020C-BV2
Redcat Racing MPO-04 Rear Hub Carrier Set, Aluminum

Works with these models ONLY: AFTERSHOCK 3.0,AFTERSHOCK 3.5,AFTERSHOCK 8E,BACKDRAFT 3.5,BACKDRAFT 8E,CALDERA 10E,CALDERA 3.0,CALDERA SC 10E,CALDERA XB 10E,EARTHQUAKE 3.0,EARTHQUAKE 3.5,EARTHQUAKE 8E,SHREDDER SC,SHREDDER XB,SHREDDER XT

Redcat Racing HX-320020C-BV2 LIPO Battery , 3200mAh 20C 7.4V (138.5mm x 46.5mm x 23.5mm)

***MUST USE A LIPO SPECIFIC CHARGER***

Compatible Items

Blackout SC PRO, Blackout XBE PRO, Blackout XTE PRO, Caldera 10E, Caldera SC 10E, Caldera XB 10E, Earthquake 8E, Lightning EPX PRO, Terremoto 10 V2, Terremoto V2, Tornado Epx/epx PRO, Volcano Epx/epx PRO